
2011 Annual Report
Evanston Utilities Department

Serving the Community for 137 Years



Water and Sewer 2011 Annual Report i

 

Table of Contents 
 

Introduction  

Plant Data�����������������������������������1 

City of Evanston Water Treatment Schematic�������������������..2 

Water Works Improvements���������������������������.3 

Service Area and Population��������������������������...6 

Pumpage to Distribution���������������������������.......7 

Water Operating and Maintenance Expenditures������������������.8 

Water Revenues��������������������������������.9 

Employee Profile and Safety��������������������������..10 

 
Pumping   

Monthly and Average Daily Pumpage����������������������...12            

Yearly Pumpage�������������������������������...13 

Average Daily per Capita Consumption���������������������...14 

Maximum Pumpage to Distribution�����������������������...14 

Maximum Pumpage and Demand Days���������������������...16 

Energy Costs���������������������������������.17 

 
Filtration   

Chemical Treatment: Chemicals Used and Cost������������������.20 

Annual Chemical Costs����������������������������.. 21 

Filter Operations�������������������������������..  22 

Bacteriological Water Analysis�������������������������...23 

Taste & Odor, Turbidity, Temperature and Fluoride����������������.. 24 

Chlorine Residual�������������������������������.25 

pH, Alkalinity and Hardness��������������������������....26 

Detected Substances: 2011 Water Quality Data������������������. 27 

Disinfectants and Disinfection By-Products: 2011 Water Quality Data���������28               

Non-Detected Contaminants: 2011 Water Quality Data���������������.29 

Lead and Copper Statement��������������������������...31 

Definitions and General Explanations for Use with Water Quality Data��������. 32 

 



Water and Sewer 2011 Annual Report ii 

 

Distribution  

Major Water System Components������������������������34 

Fire Hydrants: System Data and Maintenance���������������..���.35 

Valves: System Data and Maintenance���������������������...36 

Water Mains: System Data and Maintenance�������������������.37 

Water Services: System Data and Maintenance������������������38 

Division of In-House Costs���������������������������..39 

Water Mains Installed�����������������������������. 40 

 

Meter   

Fixed Network Meter Reading System����������������������.42 

Transmitter Tower Locations��������������������������. .43 

Water Rates to Evanston Customers����������������������....44 

Meter Inventory by Size����������������������������..45 

Metered Water Services by Category and Water Usage��������������...46 

Water Usage by Evanston Customers����������������������.47 

 

Sewer  

Major Combined Sewer System�������������������������49 

Major Relief Sewer System���������������������������50 

Major Storm Sewer System���������������������������51 

Sewer Mains: System Data and Maintenance������������������....52 

Length of Sewer Mains by Type and Diameter������������������...53 

Sewer Structures: System Data and Maintenance�����������������54 

Division of In-House Costs ���������������������������.55 

Combined Sewer Mains Installed������������������������..56 

Relief Sewer Mains Installed��������������������������..57 

Storm Sewer Mains Installed��������������������������..58 



Introduction 

Water and Sewer 2011 Annual Report 1

Plant Data 

 

Intakes 
36/42” – length 5,946’, depth 28’ 
      48” – length 5,300’, depth 28’ 
      54” – length 5,340’, depth 28’ 
Approximate capacity 150 MGD 
 
Suction Wells 
2 – 22’ diameter x 74’ depth to   
      bottom with traveling screens 
1 – 20’ diameter x 52’ 6” depth top to  
      bottom  
Alternate application point for 
activated carbon and polymers 
 
Low Lift Pumps 
2 – Electric motor driven pumps (2-  
      30 MGD) 
4 – Dual drive, electric-natural gas  
      (3 – 15 MGD, 1 – 30 MGD) 
Total capacity of 135 MGD 
Emergency standby of 75 MGD 
 
Flash Mix Basin 
14’ 9” x 14’ 9” x 31’ 7” deep 
Single vertical shaft mixer 
Rotation is counterflow 
Applications point for Alum, Chlorine, 
Fluoride, Polymer and Carbon 
 
Slow Mix Settling Basins 
2 with five 60’ shafts per basin and 4 
paddle wheel sections 
Capacity of 2.865 MG each 
 
2 with eight 60’ shafts per basins and 
4 paddle wheel sections 
Capacity of 4.300 MG each 
Flow parallel to shaft 
 
Double deck-series flow 
Retention time at 144 MGD is 2 
hours and 27 minutes 
 

 
 

Filters 
12- 4 MGD anthracite capped rapid  
      sand filters, 738 ft2 each 
12- 8 MGD anthracite capped rapid  
      sand filters, 1391 ft2 each 
Total rated capacity of 144 MGD at  
4 gpm/ft2 

Automatic surface and back wash 
system on all 24 filters 
 
Underground Storage 
Clearwells (8)  -  4.5 MG 
Reservoir -  5.0 MG 
Total Plant Storage  - 9.5 MG 
 
High Lift Pumps 
Electric Motor Driven Pumps: 
1 – 15 MGD, 2 – 25 MGD 
1 – Dual drive, electric-natural gas  
      (10 MGD) 
2 – Dual drive, electric-natural gas  
      (15 MGD) 
1 – Dual drive, electric-natural gas  
      (22 MGD) 
1 – Natural gas engine (20 MGD) 
Total rated capacity of 147 MGD 
Emergency capacity of 82 MGD 
 
Wash Water Pumps  
2 – 20 MGD 
2 – 10 MGD 
 
Detention Tank 
80’W x 192’L x 12’D divided into two 
sections 
Total capacity of 1.1 MG 
One submersible sludge pump at 
700 gpm 
 
Note: 
   MG = million gallons 
   MGD = million gallons per day 
   gpm = gallons per minute 



Introduction

    Notes:  
Volume (MG) 0.109 2.384 9.560*     ªavg. 1.9% of raw water flow

    *based on 8.0' depth  

City of Evanston Water Treatment Plant
     555 Lincoln Street / Evanston, Illinois 60201

1.73013.516

SUCTION
WELLS (3)

HIGH LIFT      

PUMPS

FLASH             

MIX

FLOCCULATION SEDIMENTATION FILTRATION

CLEARWELLS      
& RESERVOIRS

from Intakes (3) in       
Lake Michigan This plant provides conventional treatment (mixing, 

flocculation, sedimentation and filtration).  Filtered 
water gravitates to a 4.560 million gallon clearwell 

and a 5 million gallon reservoir.  Rated plant 

capacity is 108 million gallons per day.

to Distribution System

Recycled Washwater a

Alum

Tap sampling point

Post Chlorination

Polyphosphate
application

Pumps #7,8,9 @ 30  MGD

LOW LIFT                 

PUMPS

Carbon

Pre Chlorine

Fluoride

Polymer

Chlorine Feed at 
Intake Cribs  

(Quagga Mussels)

24 dual media rapid sand filters –
filtration rate @ 4 gpm/ft2

Pumps #3,4,5 @ 15 MGD

Pump #2 @ 10 MGD

Pump #7 @ 20 MGD

Pump #6 @ 22 MGD

Pumps #8,9 @ 25 MGD

Water and Sewer 2011 Annual Report   2



Introduction 
 

Water and Sewer 2011 Annual Report   3

Water Works Improvements (1874 to 2011) 
 

 

1874   - Evanston Community water system established 
 
1913   - 12 MGD filter plant construction 
 
1923   - Filter plant expanded to 24 MGD 
 
1934   - 5 million gallon underground reservoir constructed at plant site 
 
1944 - Contracted to supply Skokie 
 
1949 - High lift (finished water) pumping station constructed 
 - Filter Plant expanded to 48 MGD 
 - Slow Mix Basins 1 & 2 constructed 
 
1956 - 48” intake and low lift (raw water) pump station constructed 

- 36” feeder main to Skokie 
 
1964 - Filter plant expanded to 72 MGD       

- Additional 36” feeder main to Skokie 
- Slow mix basins 3 & 4 constructed 

 

1971 - 20 MGD high lift pump and natural gas engine installed 
 
1974 - Filter wash water detention basin, 1.1 MG capacity 
 
1976 - Constructed 54” intake 5,340 feet in length 
           - Extended 48” intake 5,300 feet 
 
1981 - Material storage building constructed at south water tank yard 

- Installed 3 new boilers (2 - 50 HP and 1 – 20 HP) 
- Replacement of 5 kV switchgear and motor starting equipment for low lift  
  pumps 
- Upgraded slow mix equipment in basins 1 and 2 

 

1982 - Installation of two 30 MGD low lift pumps 
 - Replaced 5 kV motor starter center for high lift pumps 
 
1983 - New chemical building and chemical feed system 
 - Installation of a 500 kW emergency generator 

- Rehabilitation of six 1914 and six 1924 filters to increase rate to 3 MGD per  
  filter 



Introduction 
 

Water and Sewer 2011 Annual Report   4

 
1984 - 5 MG standpipe with booster station replaced the 1.5 MG elevated tank  
             in southwest Evanston 
 
1985 - Began selling water to Northwest Water Commission at the rate of 10 
             MGD, bypassing reservoir until repairs were completed 
 - Installed dual drive 22 MGD high lift pump with associated  

  suction/discharge piping 
 - Installed two 48” diameter pipes from reservoir to east side of high lift    
             suction tunnel 
 - Completed system automation which provided a microprocessor based  
             digital control system to perform control and supervisory functions 
 
1986 - A 7.5 MG standpipe with booster station replaced the 1.0 MG elevated 
             tank in northwest Evanston 

- Began pumping to NWC reservoir June 1 
 

1988 - Installed two 700 gpm sludge pumps with automatic samplers in the   
             settling basins along with 3,400 feet of 8” diameter sludge main from the  
             Filtration Plant to the Chicago Metropolitan Sanitary District interceptor at  
             Lincoln Street and Asbury Ave 
 
1989 - Completed filter control upgrade to microprocessors  
 

1990 - Turndown and extension of 48” raw water intake lines into North and  
             South suction wells 

- West filter influent valves upgraded from 16” to 24” 
 
1991 - Upgrade electrical substation and switchgear to 3,750 kVA 

- Upgraded West filter effluent piping 
 
1992 - Installation of chlorine feed system to intakes for Zebra Mussel control 

- Installation of a 15 MGD high lift pump replacing one 8 MGD pump and   
   one 6 MGD pump 
- Installed two 48” diameter butterfly valves on suction piping from  
   reservoir to high lift suction wells 
- Installed hydrofluosilicic acid tank and feed system in garage #6 
- Installed 60” diameter flash mix bypass pipe to influent duct of settling   
   basins 
- Replaced slow mix equipment and flushing system in basins 3 and 4 
- Replaced 480 V filter plant switchgear 
- Installation of blended phosphate system and initiation of blended  
   phosphate treatment for corrosion control 

 

1994 - Constructed new chemical storage and handling building 
 
1995 - Replaced #6 Low Lift Pump Unit gasoline engine with natural gas engine 



Introduction 
 

Water and Sewer 2011 Annual Report   5

 
1996 - Replaced 1949 filter building roof 

- Constructed loading dock on 1913 filter building 
 
1997 - Replaced #2 High Lift Pump Unit gasoline with a natural gas engine 
 
1998 - Replaced #5 and #7 dual drive Low Lift Pump Unit’s gasoline engines  
             with natural gas fueled engines 
 
2000 - Installed individual effluent turbidimeters on all 24 filters 
 
2001  - Converted #3 High Lift Pump to dual drive 
 - Replaced filter bottoms and rehabbed six filters in 1948 filter addition 
 

2002 - Installation of automatic fixed radio meter reading system completed 
 - Replaced effluent settling basin sluice gates with rectangular butterfly  
             valves 
 
2003 - Installed Uninterruptible Power Supply’s in Filtration Division and  
             Pumping Division 
 

2004 - Constructed garages east of the settling basins 
 - Constructed an access way to the chemical building from Filtration 
             Division 
 - Installed a scrubber 
 
2005 - Replaced #4 Low Lift Pump Unit gasoline engine with natural gas engine 
 
2006 - Replaced #7 Low Lift Pump Unit 
 
2008 - Renovated administrative offices 
 - Expanded filter shop area 
 
2009   - Implemented AQUAS (Harris) Utility Billing System 
 - Installed Anchor Ice and Zebra Mussel Control Systems in 54” intake 
 
2010   - Installed a 25 kW solar energy facility on the High Lift Building roof 
 
 

Notes:  

   HP = horsepower 
   kV = kilovolt 
   kW = kilowatt 
   kVA = kilovolt-ampere 



Introduction

General Statistics